
 

 

1  

City of North Miami BeachCity of North Miami BeachCity of North Miami BeachCity of North Miami Beach    

 

 

DRAFTDRAFTDRAFTDRAFT    

10101010----Year Water Supply Facilities Work Plan Year Water Supply Facilities Work Plan Year Water Supply Facilities Work Plan Year Water Supply Facilities Work Plan     

2020202020202020    

((((12121212////02020202/2020/2020/2020/2020))))    
 

 

 

 

 

 

 

 

 

 



 

 

2  

ACKNOWLEDGEMENTSACKNOWLEDGEMENTSACKNOWLEDGEMENTSACKNOWLEDGEMENTS    

 

City CommissionCity CommissionCity CommissionCity Commission    

Mayor Anthony F. DeFillipo 

Commissioner Paule Villard 

Commissioner Phyllis S. Smith 

Commissioner Fortuna Smukler 
[...]
Existing Raw Water Supply Wells Capacity Existing Raw Water Supply Wells Capacity Existing Raw Water Supply Wells Capacity Existing Raw Water Supply Wells Capacity  
Well ID Well ID Well ID Well ID  Rated Pump Rated Pump Rated Pump Rated Pump 

Capacity (gpm) Capacity (gpm) Capacity (gpm) Capacity (gpm)  

 Casing Depth (fblsCasing Depth (fblsCasing Depth (fblsCasing Depth (fblsaaaa) ) ) )  Well Total Depth Well Total Depth Well Total Depth Well Total Depth 

(fbls(fbls(fbls(fblsaaaa) ) ) )  

Year Constructed Year Constructed Year Constructed Year Constructed  

Lime Softening Biscayne Wells (17,200 gpm or 24.8 mgd of total rated well pump capacity)  

1  1,500   43  48  1949  

2  1000   43  48  1949  

3  1,500   51  56  1957  

4  1,250   58  63  1957  

5  900   49  54  1968  

6  1250   55  60  1968  

7  1250  47 52  1968  

8  Decommissioned in 2005  

9  1250   79  84  1970  

10  1250   79  84  1970  

11  4,167   48  58  1988  

12  4,167   110 131  1988  

NF Biscayne Wells (12,500 gpm or 18 mgd of total rated well pump capacity)  

13  2,600    85 100  2002  

17  2,600   50 95  2002 

19  2,600   80  90  2002  

20  2,600   52  62  2002  

21  2,600   80  99  2002  

RO Floridan Wells (8000 gpm or 11.5 mgd of total rated well pump capacity)  

F-1  2,000   1,020  1,235  2002  

F-2  2,000   1,000  1,231  2002  

F-3  2,100   1,025  1,250  2002  

F-4  2,100   1,020  1,250  2002  

Note: fbls = feet below land surface  

Data Source NMB Water  

Groundwater withdrawals by NMB Water are regulated by the SFWMD under WUP No. 13-00060-

W, which expires on August 9, 2027. The following limitations to annual withdrawals are 

stipulated in the WUP are as follows:  

 



 

 

20  

• Biscayne aquifer – 9,603 MG  

• Upper Floridan aquifer – 4,406 MG 

 

The following limitations to maximum monthly withdrawals from specific sources are stipulated: 

 

• Biscayne aquifer – 411.60 MG  

• Upper Floridan aquifer – 897.00 MG 

 

• The City will operate the Upper Floridan aquifer Wells to withdraw a minimum of 10 percent of 

the quantity of water withdrawn from the Biscayne aquifer wells on an annual average basis. 

• The City must utilize the older Biscayne aquifer wells consistent with production volume needed 

for the lime softening portion of the treatment plant. 

• The Biscayne aquifer wells drilled in 2002 will be used to supply raw water to the nanofiltration 

portion of the treatment plant consistent with the nanofiltration production needed. 

• It is estimated that when the lime softening facilities are phased out of operation  (estimated at 

15 to 20 years hence); the City must show a greater reliance on the Floridian aquifer with total 

withdrawal from the Biscayne averaging no more than 26.31 mgd approved on an annual basis. 

 

FDEP regulations (Chapter 62-555.315(3), F.A.C.) require that well capacity, with the largest 

producing well out of operation, equal at least the system design ADD and preferably the design 

MDD to demonstrate firm water supply capacity. A fifth Upper Floridan aquifer well was determined 

to be needed no later than 2025 The earlier implementation of the Well F-5 will achieve full supply 

reliability serving the RO treatment system. Upsizing one aquifer well is also recommended as part 

of the WTP upgrades project. The permitted groundwater withdrawals are adequate to allow for 

installing additional wells to meet future expanded treatment demands and increase system 

redundancy and reliability. The Biscayne aquifer capacity and planned withdrawals are adequate 

and in compliance through 2030. The Upper Floridan aquifer planned withdrawals are projected to 

be within the WUP annual allocation through 2030. 

 

Norwood Water Treatment Plant 

NMB Water provides potable water service to approximately 180,000 people in the municipalities 

of North Miami Beach, Aventura, Sunny Isles Beach, Miami Gardens, and Miami-Dade County. NMB 

Water owns the Norwood Water Treatment Plant (WTP), which produces water for the entire water 

service area. The Norwood WTP has a permitted maximum day operating capacity of 32 million 

gallons per day (mgd).  

 

The Florida Administrative Code (F.A.C.) Section 62.555.348 Planning for Expansion of Public Water 

System Source, Treatment, or Storage Facilities requires a Capacity Analysis Report (CAR) within 6 

months after the month in which the total maximum day quantity of finished water produced by all 

WTPs connected to a water system exceeds 75 percent of the total permitted maximum day 

operating capacity of the system. In March of 2018, Norwood WTP’s production periodically 

exceeded 75 percent of the total maximum day operating capacity. Therefore, the CAR was 

prepared and submitted to Miami-Dade County’s Florida Department of Health in September 2018.  

 

The CAR evaluates the capacities of the source, treatment, and storage facilities in the system as 

required by the FAC Section 62.555.348 and contains the following information: 



 

 

21  

 

• The maximum day and annual average daily quantities of finished water produced by the Norwood 

WTP during the past 10 years.  

• Projected service area total water demands for the next 10 years – total annual average daily 

demand (ADD) and total maximum day demand (MDD), including fire-flow demand, and projected 

total finished water storage needed, including fire storage.  

• Norwood WTP’s source water facilities and treatment facilities capacity, the permitted maximum-

day operating capacity and, if applicable, and the useful capacity of each finished water storage 

facility.  

• An estimate of the time remaining before the maximum day water demand, including fire-flow 

demand, exceeds the current total permitted maximum day operating capacity of the WTP, and an 

estimate of the time remaining before the finished water storage needs, including fire storage, 

exceeds the existing total useful finished water storage capacity.  

• Planned expansions of source, treatment, or storage facilities, including schedules for design, 

permitting, and construction of planned expansions.  

 

Nanofiltration and Reverse Osmosis Systems 

 

The NF treatment process includes four sand separators, chemical pre-treatment with sulfuric acid, three 

NF feed cartridge filters, two bypass cartridge filters, four feed pumps, and three membrane skids. The 

three NF skids operate at approximately 80 percent recovery, with each train producing approximately 

3.0 mgd of permeate. The current facilities were designed to accommodate a future additional sand 

separator, NF feed pump, and NF skid. The table below presents information on major equipment in the 

NF treatment process. 

Major Equipment for Nanofiltration Treatment Process 

Major Equipment Number of 

Units 

Design Capacity 

(each) (gpm) 

Design 

Pressure (psi) 

Notes 

Sand Separators 5 2,955 150 Lakos, One Redundant Unit 

Cartridge Filters (NF 

Feed Pretreatment) 

3 5,210 120 296 Cartridges per Unit 

Cartridge Filters (Blend) 2 1,400 120 86 Cartridges per Unit 

NF Feed Pumps 5 2,605 134  

NF Skids 4 2,082 134 54:27 Array, 7 Elements 

per Vessel 

Notes:psi = pounds per square inch 

Data Source NMB Water Norwood Water Treatment Plant 2018 Capacity Analysis Report 

 

The RO treatment process includes chemical pretreatment with sulfuric acid and scale inhibitor, three RO feed 

cartridge filters, two bypass cartridge filters, and three RO skids with energy recovery devises (ERDs). The three RO 



 

 

22  

skids operate at approximately 75 percent recovery. Each train has a permeate production capacity of 2.0 mgd. The 

table below presents information on the major equipment for the RO treatment process. 

Major Equipment for Reverse Osmosis Treatment Process 

    

Major Equipment 
Number of 

Units 

Design Capacity 

(each) (gpm) 

Design Pressure 

(psi) 

    

Notes 

Cartridge Filters (RO Feed 

Pretreatment) 3 3,475 120 176 Cartridges per Unit 

Cartridge Filters (Blend) 2 350 120 22 Cartridges per Unit 

RO Feed Pumps 4 1,855 251  

RO Skids 3 1,388 250 
36:18 Array, 7 Elements per 

Vessel 

Data Source NMB Water Norwood Water Treatment Plant 2018 Capacity Analysis Report 

 

NF and RO permeate and bypass streams are conveyed to four degasifiers and flow by gravity 

into the post- treatment structure east and west chlorine contact basins. Sodium hypochlorite is 

injected directly upstream of the contact basins to generate the target free chlorine residual 

concentration for primary disinfection and achieve a minimum of four-log inactivation. Ammonia 

is injected at the basins’ effluent, to form chloramines for secondary disinfection in the 

distribution system. The degasifiers remove hydrogen sulfide from the blended permeate and 

raw water. 

After ammonia injection, the chloraminated water flows into the post-treatment structure 

blending basin, where it blends with lime-softened water. Fluoride and sodium hydroxide are 

injected into the blending basin for dental health and pH adjustment, respectively. Transfer 

pumps deliver the blended finished water to two onsite GSTs. 

The Norwood WTP is permitted to dispose NF and RO concentrate reject water produced from 

the membrane treatment process via a single onsite deep injection well (DIW). This DIW is 

regulated by the following two permits: 

• FDEP Operating Permit No. U210044-004-U0/1X, Name IW, Class 1 WTP Concentrate 

Injection Wells – the permit was issued on December 31, 2014 and expires on December 

30, 2019. It allows the onsite DIW to have a capacity of 7.37 mgd. The permit was issued 

for the well with 14.5-inch tubing to 2,848 meters bls and an open hole from 2,858 to 

3,420 meters bls. The maximum permitted wellhead operating pressure is 129 psi. A 

mechanical integrity test was performed on the well by October 21, 2019. The maximum 

allowable flow velocity in the well casing is 12 feet per second. 

• Miami-Dade County RER, Environmental Resources Management Industrial Waste Pre-

treatment Annual Operating Permit, No. IWP-000438-2014/2015(p) – Permit allows for 

discharge of concentrate from the NF and RO to the Miami-Dade Water and Sewer 

Department collection system via a 20-inch disposal main when the well is out of service 

for mechanical integrity testing. Permit conditions include a maximum daily flow of 6.5 

mgd, pH range of 5.5 to 11.5 and a total suspended solids load of 145 pounds per day. 

This permit is issued annually. 



 

 

23  

 

Lime Softening and Filtration System 

The lime softening process includes a raw water receiving basin, two lime softening clarifiers, and carbon 

dioxide is now injected upstream of the recarbonation basins directly into the pipe, and 11 dual-media 

gravity filters. The filtered water flows by gravity into either the east or west clearwells. Vertical turbine 

(VT) pumps transfer water from the lime system east and west clearwells to the 0.8-million-gallon lime 

side chlorine contact tank, which is constructed inside the 4.2-million-gallon GST. 

Sodium hypochlorite and anhydrous ammonia are added directly in the pipeline upstream of the raw 

water receiving tank, which splits the raw water flow to the two-existing lime softening clarifiers. To 

reduce calcium hardness, slaked lime is added to the raw water in the lime softening clarifiers. The lime 

storage and feeding facilities include three steel silos, each with a lime feeder and slaker system, slurry 

tanks, and lime slurry pumps. NMB Water purchases pebble quick lime, which is hydrated in the slaker 

systems to form a slurry that is fed into the lime softening clarifiers. 

The lime softening clarifiers have a nominal rated capacity of 5 and 10 mgd, with design weir loading 

rates of 24,485 and 31,454 gallons per day per linear foot, respectively. The design surface loading rates 

at 5 mgd are 2.2 to 2.1 gpm per square foot (ft2). Removal of calcium hardness in the lime softening 

clarifiers occurs at a pH of approximately 10.0. Approximately 1 mgd of flow is bypassed around the lime 

softening clarifiers to increase the finished water alkalinity and hardness for optimized lead and copper 

corrosion control. 

Each lime softening clarifier has two lime sludge pumps that remove sludge from the bottom of each 

clarifier. The sludge is pumped from each clarifier to a single lime sludge thickener. Supernatant from the 

thickener is pumped to the influent of Lime Softening Clarifier 3. Thickened sludge is pumped to a tanker 

truck and removed for offsite disposal location by private hauling company. 

Carbon dioxide is now injected upstream of the recarb basins, directly into the pipe.  A new CO2 storage 

and feed system was installed in 2018. The east and west recarbonation chambers have volumes of 7,800 

gallons and 30,600 gallons, respectively. There are 11 gravity media filters for suspended solids and 

turbidity removal. Two of the filters were installed with the original plant in 1953. Both filters measure 12 

feet wide by 18 feet long, with an effective surface area of 216 ft2. Nine filters were added during several 

plant expansion projects, each of these newer filters measures 17 feet wide by 21 feet long, with an 

effective surface area of 357 ft2. 

At the total rated lime softening plant capacity of 15 mgd, the filters hydraulic loading rate is 2.86 gpm 

per ft2 with all filters in operation and 3.17 gpm per ft2 with one of the large filters offline, within typical 

filtration rates - 2 to 4 gpm per ft2 per Ten State Standards (Great Lakes – Upper Mississippi River Board 

of State and Provincial Public Health and Environmental Managers, 2012 and 2014). Filters are 

periodically backwashed using the transfer pumps located at the clearwells. Backwash water is discharged 

to the backwash reclaim tanks. The spent backwash water can be pumped to the gravity sludge thickener 

and then returned to plant for recycle. 

Upstream of the lime softening system, raw water from the Biscayne aquifer can be treated by air 

stripping to remove volatile organic compounds (VOCs). Construction of new stripping system was 

completed in 2015. 



 

 

24  

Pumping Systems 

The NF system includes four high-pressure feed pumps, with a combined design capacity of 10,420 gpm 

(15.0 mgd), to supply approximately 2,600 gpm (3.75 mgd), projected to be 4.12 mgd after on-going 

expansion,of chemically pretreated raw water to each of the three NF treatment skids. The NF bypass and 

blend water pipeline flows parallel to the NF skid treatment systems and has a rated capacity of 1.5 mgd, 

projected to be 2.5 mgd after on-going expansion, NF blend water and skid permeate are combined prior 

to degasification. The process building was designed to accommodate a future additional NF skid and NF 

feed pump, currently being installed. 

The RO system includes four feed pumps (combined design capacity of 7,420 gpm) to supply approximately 

3.75 mgd of chemically treated raw water to each of the three RO treatment skids. An RO blend water 

pipeline flows parallel to the RO skid treatment system at approximately 208 gpm. RO blend water and 

permeate are combined prior to degasification. 

The lime softening plant includes various pumping systems: Lime Softening Clarifier 2 has two sludge pumps 

with VFDs. Lime Softening Clarifier 3 uses two sludge pumps with VFDs. The lime softening clarifier sludge 

pumps transfer sludge to the gravity lime sludge thickener. The sludge thickener has three sludge transfer 

pumps with design flow rates of 250 gpm, each, to transfer thickened sludge to the thickened sludge 

storage tank and then periodically to the sludge hauling trucks. Two supernatant return pumps with design 

flow rates of 700 gpm each transfer supernatant fluid from the gravity sludge thickener to Lime Softening 

Clarifier 3, or, when plant conditions occasionally dictate, to the raw water receiving tank. 

The VOC stripping tower system contains four post-stripping transfer pumps, each at 3,820 gpm (5.5 mgd) 

capacity. 

The circular and rectangular backwash-reclaim tanks use two transfer pumps with 350 gpm each. Filter 

backwash and Transfer Pumps 1, 6, 7, and 8 are used to pump gravity filter effluent from the east clearwell 

into the lime side chlorine contact tank. Filter backwash and Transfer Pumps 2, 3, 4, and 5 are used to pump 

gravity filter effluent from the west clearwell into the lime side chlorine contact tank. Filter backwash and 

transfer pumps have varying design flow rates ranging from 2,082 gpm (Pump 1, 3.0 mgd), to 3,123 gpm 

(Pumps 2, 3, 5, 6, and 7, 4.5 mgd), to 5,205 gpm (Pumps 4 and 8, 7.5 mgd). Six transfer pumps are used to 

pump disinfected water from the post-treatment structure to the GSTs. These pumps have design flow 

rates of 6,425 gpm each. Furthermore, there are three scrubber recirculation pumps with a total capacity 

of 1,755 gpm. 

Pump Equipment Information and Capacities 

    
Pumps 

    
Quantity 

Design Capacity 

(gpm) (each) 

    
hp 

(each) 

    
TDH 

(feet) 

    
Drive Type 

RO SystemsRO SystemsRO SystemsRO Systems    

RO Feed Pumps 4 1,855 450 580 2 VFD, 2 Constant 

Speed 

NF SystemsNF SystemsNF SystemsNF Systems    

NF Feed Pumps 4 2,605 300 310 2 VFD, 2 Constant 

Speed 



 

 

25  

Common NF and RO SystemsCommon NF and RO SystemsCommon NF and RO SystemsCommon NF and RO Systems    

Degasifier Recirculation Pumps 3 585 15 N/A Constant Speed 

Concentrate Disposal Pumps 3 1,736 40 65 Constant Speed 

Lime Softening SystemsLime Softening SystemsLime Softening SystemsLime Softening Systems    

Sludge Pumps from Clarifier 2 2 90 3 25 VFD 

Sludge Pumps from Clarifier 3 2 180 7.5 25 VFD 

Sludge Pumps from Thickener 3 250 25 56 Constant Speed 

Supernatant Return Pumps 2 700 15 30 Constant Speed 

Transfer Pumps from Sludge 

Recirculation Tanks (Circular 

Basins) 

2 180 7.5 47 Constant Speed 

Transfer Pumps from Sludge 

Recirculation Tanks 

(Rectangular Basins) 

2 180 10 59 Constant Speed 

Filter Backwash/Transfer Pump 1 2,082 20 N/A Constant Speed 

Filter Backwash/Transfer 

Pumps 

5 3,123 30 N/A Constant Speed 

Filter Backwash/Transfer 

Pumps 

2 5,205 50 N/A Constant Speed 

Common to blended NF, RO, and Common to blended NF, RO, and Common to blended NF, RO, and Common to blended NF, RO, and Lime Softening Finished WaterLime Softening Finished WaterLime Softening Finished WaterLime Softening Finished Water    

Chlorine Contact Basin Transfer 

Pumps 

6 6,425 100 50 Constant Speed 

Data Source NMB Water Norwood Water Treatment Plant 2018 Capacity Analysis Report 

    

Finished Water Storage 

FDEP regulations under Chapter 62-555.320(19), F.A.C. (Finished Drinking Water Storage Capacity) 

require that the total useful finished water storage capacity, excluding any storage capacity for fire 

protection use, shall, at a minimum, equal 25 percent of the system’s MDD. 

The NMB Water system contains the following ground-level finished water GSTs: 

• Norwood WTP – 4.2 MG prestressed concrete GST and 2 MG steel GST 

• Operations Center Repump Station – 2 MG prestressed concrete GST 

 

The total in-service nominal storage capacity is equal to 8.2 MG. The table below shows the projected 

finished water storage requirements through 2030. The existing 0.8 MG tank inside the 4.2 MG GST 

(current used as a disinfectant contact basin for the lime softening system) has previously been planned 

to be converted to a finished storage tank and is undergoing reevaluation. 

Potable Water Storage Requirements 



 

 

26  

    
Year 

    
MDD (mgd) 

Storage to Meet 

MDD (MG) 

Storage for Fire 

Protection (MG) 

Total Storage 

Needed (MG) 

Storage Capacity 

(MG) 

2019 20.95 5.24 0.54a
 5.78 8.2 

2020 21.17 5.29 0.54 5.83 8.2 

2025 22.25 5.56 0.54 6.10 8.2 

2030 23.34 5.84 0.54 6.38 8.2 

Data Source NMB Water Norwood Water Treatment Plant 2018 Capacity Analysis Report 

Notes: 

a The maximum fire flow capacity planned for the NMB Water system is 3,000 gpm fire flow for a 3-

hour duration, based on Miami-Dade County Code of Ordinances (Part III, Article XIV A – Water Supply 

for Fire Suppression). The zoning classifications associated with this fire flow are: 

a. Business District: BU-1A, BU-1, BU-2, BU-03 

b. Industrial District: IU-1, IU-2, IU-3, IU-C 

 
Projections indicate that the available and planned potable water storage is sufficient to meet demands, 

including fire flow for the next 10 years and through the year 2030. 

Finished Water Pumping 

Per FDEP rule 62-555, the HSP system is required to meet, at a minimum, the water system’s peak hour 

demand (PHD) or the water system’s design fire flow rate plus MDD, whichever is greater. The HSP firm 

capacity must be provided to meet these demands with the largest pump out of service. 

As shown on the table below, the firm capacity of the HSP system is 49.74 mgd when one of the largest 

pumps is removed from service, and while maintaining 70 psi in the common discharge header. The firm 

capacity is greater than the 2030 PHD (49.1 mgd), and that of the MDD-plus-fire-flow demand (39 mgd = 

34.7 mgd + 3000 gpm). 

The existing HSP system’s capacity is sufficient to meet FDEP requirements through 2030. However, it is 

expected that before 2030 pumps in HSP Station 1 will have reached the end of their useful life. 

Existing High Service Pump System Capacity 

High Service 

Pump Station 

Number 

    
Pump Number 

    
Pump 

Type/Speed/Drive 

    
Pump Operating Pointa (gpm at 

feet) 

    
Pump Capacity 

(mgd) 

1 5303 SCH/CS/DD 1,906 at 169.8 2.74 

1 5304 SCH/AS/SD 3,333 at 178.9 4.80 

1 5305 SCH/AS/SD 3,653 at 172.9 5.26 

1 5306 SCH/AS/SD 3,506 at 179.8 5.05 

1 5307 SCH/AS/DD 3,623 at 173.5 5.22 

1 5308 SCH/AS/DD 3,262 at 180.1 4.70 

2 5311 VT/AS/SD 7,609 at 161.1 10.96 



 

 

27  

2 5312 VT/AS/SD 7,642 at 159.3 11.01 

2 5313 VT/AS/SD Standby Standby 

Firm CapacityFirm CapacityFirm CapacityFirm Capacity    49.7449.7449.7449.74    

2030 Peak Hourly Demand:2030 Peak Hourly Demand:2030 Peak Hourly Demand:2030 Peak Hourly Demand:    49.1049.1049.1049.10    

2030 FDEP Required Capacity (MDD + Fire Flow):2030 FDEP Required Capacity (MDD + Fire Flow):2030 FDEP Required Capacity (MDD + Fire Flow):2030 FDEP Required Capacity (MDD + Fire Flow):    39.0039.0039.0039.00    

Data Source NMB Water Norwood Water Treatment Plant 2018 Capacity Analysis Report 

Notes: 

a Both pump stations operate by maintaining 70 psi in the common discharge header. Values below 

based on largest pump out of service and pulling from the 5 MG GST with 5 feet of depth. All pumps are 

designed to operate at 70 psi of pressure. Additional pump capacity is available at their design point of 

70 psi. 

AS = adjustable speed CS = constant speed 

DD = dual drive (electric motor and natural gas engine) SCH = split case horizontal 

SD = single drive 

Norwood WTP Expansion and Improvements Plan 

In 2017, CH2M HILL, Inc. (CH2M) (a fully owned subsidiary of Jacobs Engineering Group Inc.) developed a 

Water and Wastewater Master Plan (CH2M, 2017) for NMB Water that identified necessary 

improvements to enhance operations and long-term viability of the water supply, treatment, distribution, 

and wastewater collection facilities. The Master Plan identified Norwood WTP’s capacity needs and 

developed a phased approach to increase the facility’s capacity and reliability to meet future demands. 

Two expansion projects are planned for the Norwood WTP, referred to as the Phase 1 and Phase 2. 

The Phase 1 expansion project includes scope to expand both the NF and RO treatment systems by a total 

of 9.1 mgd. A permit to construct the Phase 1 project has been received. This project is planned to 

include the following improvement scope items: 

• Increase the capacity of the three existing NF skids from 3.0 mgd to 3.5 mgd each. 

• Add a fourth new 3.5 mgd NF skid. 

• Increase the NF bypass/blend rated capacity from 1.5 mgd to 2.5 mgd. 